

The applicant: **VALRESA COATINGS, S.A.**  
AVENIDA DELS GREMIS S/N  
ES-46394 Ribarroja del Turia  
Valencia

is authorized to place the label "Classification of Reaction to Fire of Construction Products " according to the report N° 2021AN6199



**aitex**  
textile research institute

**CLASSIFICATION OF REACTION TO FIRE OF:  
CONSTRUCTION PRODUCTS**

**N° 21AN6199**

The sample reference:

**“700600 TEKFOC Acabado Parquet AG Ignífugo  
P006 (10:1 190203)”**

has been tested according to the standards EN ISO 11925-2:2020 and EN ISO 9239-1:2010. The classification according to standard EN 13501-1:2018 is:

**“B<sub>fl</sub>-s1”**

Alcoy, January 10th 2022.

**Celia Dolça**  
HEAD OF FIRE BEHAVIOUR LAB.

